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The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description : MHF PLUG GROUND CONTACT
Style/ltem No. : 1846-0**

Sample Receiving Date : 2008/03/05

Testing Period : 2008/03/05 TO 2008/03/10

Test Result(s) : Please refer to next page(s).

Signed for and on behalf of
SGS TAIWAN LTD.
Chemical Laboratory — Taipei

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and
offenders may be prosecutgd to the fullest extent of the law.
SGS TAIWAN LIMITED T NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
(886-2) 22993939 (886-2) 2299-3237 www.sgs.com.tw
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Test Result(s)

PART NAME NO.1 :  GOLDEN COLORED METAL (INCLUDING THE PLATING
LAYER)

Test Item (s): Unit Method MDL R:zt;"
Cadmium (Cd) mg/kg |With reference to IEC 2 n.d.
62321/2nd CDV (111/95/CDV).
Determination of Cadmium by
ICP-AES.

Lead (Pb) mg/kg |With reference to IEC 2 17
62321/2nd CDV (111/95/CDV).
Determination of Lead by ICP-
AES.

Mercury (Hg) mg/kg |With reference to IEC 2 n.d.
62321/2nd CDV (111/95/CDV).
Determination of Mercury by
ICP-AES.

Hexavalent Chromium Cr(VI) by mg/kg |With reference to IEC 2 n.d.
alkaline extraction 62321/2nd CDV (111/95/CDV).
Determination of Hexavalent
Chromium by UV/Vis
Spectrometry.

Gold (Au) mg/kg |With reference to US EPA 2 2070
Method 3050B for Gold Content.
Analysis was performed by ICP-
AES.

Nickel (Ni) mg/kg |With reference to US EPA 2 20600
Method 3050B for Nickel
Content. Analysis was
performed by ICP-AES.

Note : 1. mg/kg = ppm
2. n.d. = Not Detected
3. MDL = Method Detection Limit

4. The sample(s) was/were analyzed on behalf of the applicant as mixing sample in one testing.
The above result(s) was/were only given as the informality value.
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1) These samples were dissolved totally by pre-conditioning method according to below flow chart.
( Cr6+ test method excluded )
2) Name of the person who made measurement: Troy Chang

3) Name of the person in charge of measurement: Chenyu Kung

| Cutting / Preparation

A 4

Sample Measurement
H cr®
Pb- Cd g
A 4 A 4 A 4
Acid digestion py suitable acid Microwave digestion with Add appropriate amount of
depended on different sample
material (as below table) HNOs/HCI/HF digestion reagent
A 4 y Y
Filtration Heat to appropriate
v temperature to extract
, Residue v
Solution
Cool, filter digestate
v through filter
1) Alkali Fusion s
2) HCI to dissolve
v Add diphenyl-carbazide for
ICP-AES |
color development
Sample Material Digestion Acid v
Steel, copper, aluminum, solder Agqua regia, HNO3, HCI, HF, H,0, measure the absorbance
Glass HNOJ/HF at 540 nm by UV-VIS
Gold, platinum, palladium, ceramic | Aqua regia
Silver HNO3;
Plastic H2SOy4, H20,, HNO3, HCI
Others Any acid to total digestion
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1) These samples were dissolved totally by pre-conditioning method according to below flow chart.
2) Name of the person who made measurement: Troy Chang

3) Name of the person in charge of measurement: Chenyu Kung

Flow Chart of Digestion for elements analysis

Cutting / Preparation
v

Sample Measurement

v

Acid digestion by suitable acid depended on
different sample material (as below table)

v

—{ Filtration ’7
Y
A\ 4
Residue
Solution
v
1) Alkali Fusion
2) HCI to dissolve
v
ICP-AES
Steel, copper, aluminum, solder Aqua regia, HNO3, HCI, HF, H,0O,
Glass HNO3/HF
Gold, platinum, palladium, ceramic Aqua regia
Silver HNO;
Plastic H,SO,4, H20,, HNO3, HCI
Others Any acid to total digestion
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** End of Report **
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RTBBERERHE, K, LOEZPFEREEET/BER LT (The following samples was/were submitted and
identified by/on behalf of the client as) :

# 5 % % (Sample Description) : SUS430
ok B 2 (Sample Receiving Date) : 2008/12/22 AND 2009/01/06
23X 20 M (Testing Period) : 2008/12/22 TO 2008/12/29 AND 2008/12/30 TO 2009/01/05 AND

2009/01/06 TO 2009/01/10

4% K (Test Results) : ¥ A TFT—8 (Please refer to next pages).
&35 (Conclusion) s RIEEP TR e AR, 48~ 45 R SNBSS - BT R R S IR W ORE 6Y )

HEERF A RoHS(2002/95/EC) B A5 21542 &K (Based on the performed
tests on submitted samples, the test results of Cadmium, Lead,
Mercury, Hexavalent Chromium Cr(VI), PBBs and PBDEs are compliant
with the limits of RoHS Directive 2002/95/EC and its subsequent

amendments) .

* JbAp R4 B A HCE/2008/C5529A 34 *
(This report is combined with reports of CE/2008/C5529)

Signed for and on behalf of
SGS TAIWAN LTD.
Chemical Laboratory — Taipei

Unless otherW|se stated the results shown in this test report refer onlyto the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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This Test Report s issued by the Company under its General Condltlons of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and
offenders may be prosecuted to the fullest extent of the law.
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ERRE LRI ARR A (AN SO
CHIA FAR INDUSTRIAL FACTORY CO., LTD.
&L KR #4835
NO. 83, TAIYUAN RD., TAIPEI, TAIWAN
B3 4 t
)2 2R 1= (PART NAME) NO.1 : 4@, 42/ K (SILVER COLORED METAL SHEET (CE/2008/C5529A))
)2 2R 1= (PART NAME) NO.2 : 4@, 4% K (SILVER COLORED METAL SHEET (CE/2009/10355))
sy . Sk e s T EAR | ER
#RA Bz R 7 3% R | R Gesuly) | 2R
. EL
(Test Items) (Unit) (Method) (MDL) NO. 1 NO.2 [(Limit)
4% / Cadmium (Cd) mg/kg éi%?IEC 62321: 2008 #, ﬁﬂmgﬁl 2 n.d. --- 100
FRE TR E R AR
Wlth reference to IEC 62321:
2008 and performed by ICP-AES.
4% / Lead (Pb) mg/kg é?i?IEC 62321: 2008% 4, ﬁﬂmgﬂl 2 n.d. --- 1000
S FRBT B4 E R AR
With reference to IEC 62321:
2008 and performed by ICP-AES.
x/ Mercury (Hg) mg/kg éii?IEC 62321: 2008% #, ﬁ1m9K: 2 n.d. --- 1000
FRE TR E R AR
Wlth reference to IEC 62321:
2008 and performed by ICP-AES.
~1&4% / Hexavalent Chromium Cr(VI) *E S 1EC 62321: 2008% 7, M Spot|0.02mg/kg|Negative| --- #
by Spot test / boiling water test / boiling water extraction with 50
extraction F M . / With reference to cem’
IEC 62321: 2008 and performed surface
by Spot test / boiling water ared
extraction Method. (See Note
B/ Arsenic (As) mg/kg éii$Us EPA 30527 7%, ﬁﬂmgﬁgﬁg/\ 2 --- -
FHRT B4R (1CP-AES)
ﬁ]3§€? ./ With reference to
US EPA Method 3052 for Arsenic
Content. Analysis was performed
by ICP-AES.

Unless otherW|se stated the results shown in this test report refer onlyto the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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7 AR A R (Result) AR
i FRAE k&
(MDL) NO.1 NO.2 |(Limit)

# / Selenium (Se) mg/kg éi%%US EPA 3052 ik, R B JE4S 2 n.d. --- -

FRRTEHARBRRAESE
/ With reference to US EPA
IMethod 3052 for Selenium

Content. Analysis was performed

by ICP-AES.

4% / Beryllium (Be) mg/kg |%3#US EPA 3050B ¥k, M AJE4S 2 n.d. --- -
SERBR TR BN S E

/ With reference to US EPA
[Method 3050B for Beryllium
Content. Analysis was performed

by ICP-AES.

% / Antimony (Sb) mg/kg |%FUS EPA 3050B ik, M BJEHS 2 n.d. --- -
S EFRRTRALRBRAS E

/ With reference to US EPA
[Method 3050B for Antimony
Content. Analysis was performed

by ICP-AES.

48 / Barium (Ba) mg/kg |%#US EPA 3050B ¥k, M BJE4S 2 n.d. --- -
SERBRT RS BRAM ST .
/ With reference to US EPA
[Method 3050B for Barium
Content. Analysis was performed

by ICP-AES.

4/ Nickel (Ni) ng/kg i%us EPA 3050B % #, ﬁ]‘\_\}C%&’: 2 935 --- -
FTRRTRALRRRAREE .
/ With reference to US EPA
[Method 3050B for Nickel
Content. Analysis was performed

by ICP-AES.

RFXER B4 RRAF &
(Test Items) (Unit) {(Method)
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ERTELRRMNA RS S (R D RO A
CHIA FAR INDUSTRIAL FACTORY CO., LTD.
3L KRR 835
NO. 83, TAIYUAN RD., TAIPEI, TAIWAN
AR 8 7 7 TERM| 4R Resute) | R
(Test Items) (Unit) {(Method) Rl ﬂiﬁ_
(MDL) NO.1 NO.2 |(Limit)
AAL L ¥ / Chlorinated Paraffin %  |%-F#US EPA 3540CH &, VAR 18R 0.01 n.d. --- -
(C10~C13) (CAS No.: 010871-26-2) MrH B4R (GC/MS) A . / With
reference to US EPA 3540C
[nethod. Analysis was performed
by GC/MS.
V95 -A / Tetrabromobisphenol A mg/kg éiﬁ?DIN 53313F &, AAMEME 10 n.d. -—- -
(TBBP-A) (CAS No.: 000079-94-7) JH AR AR . / With reference
to DIN 53313. Analysis was
performed by GC/MS.
2-(37 = TA-2 -BER mg/kg |%-F#US EPA 3540CH &, VAR 18R 5 n.d. - -
jﬁ_iﬁv}_ / 2-(3,5-d1-tert-buty1-2- MH AR AR 2. / With
hydroxyphenyl)-2H-benzotriazole (CAS reference to US EPA 3540C
No.: 003846-71-7) |nethod. Analysis was performed
by GC/MS.
%%Z;ﬁ% / PVC ko Vxélﬂ‘%%%ﬁf]\*ﬁ'&*ééﬂi* A, - Negative --- -
Analysis was performed by FTIR
and FLAME Test.
AR FWFAEBE / Perfluorooctane mg/kg |%#US EPA 3540C: 1996% 3, WA 10 n.d. --- -
sulfonates (PFOS) AR R AT H R AR 2 B IR AR ER
PFOS — Acid 4% . / With reference to US
PFOS — Metal Salt EPA 3540C: 1996 method for PFOS
PFOS — Amide Content. Analysis was performed
by LC/MS.
AR EW(5%) / PFOA (CAS No.: 000335- | mg/kg |5#US EPA 3540C: 1996F &, ¥4 10 n.d. --- -
67-1) AR R AT H SR AR S R B (45)
4% . / With reference to US
EPA 3540C: 1996 method for PFOA
Content. Analysis was performed
by LC/MS.

Unless otherW|se stated the results shown in this test report refer onlyto the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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: CE/2009/10355A H £ (Date)

2009/01/10

B # (Page)

5 of 19

RFXER
(Test Items)

1z
(Unit)

RRAF &
{(Method)

7 AR
# FRAE
(MDL)

& FE (Result)

NO.

1

NO.2

P
MRAE
(Limit)

B % / Halogen

% BS EN 14582:2007, A#:T R
MRS R, R, &, #mEFE. /
With reference to BS EN
14582:2007. Analysis was
performed by IC method for F,

Cl, Br, I content.

B #% (&) / Halogen-Fluorine (F) (CAS
No.: 014762-94-8)

mg/kg

% BS EN 14582:2007, A#:T R

MR RAE. / With
reference to BS EN 14582:2007.
Analysis was performed by IC

|Imethod for Fluorine content.

50

8 #% (£) / Halogen-Chlorine (Cl)
(CAS No.: 022537-15-1)

mg/kg

% #BS EN 14582:2007, AEET R
ik TR A / With
reference to BS EN 14582:2007.
Analysis was performed by IC

|Imethod for Chlorine content.

50

B % (&) / Halogen-Bromine (Br) (CAS
No.: 010097-32-2)

mg/kg

% BS EN 14582:2007, A#kT R
MBS IR SE . / Vith
reference to BS EN 14582:2007.
Analysis was performed by IC

Imethod for Bromine content.

50

B % (#t) / Halogen-Iodine (I) (CAS
No.: 014362-44-8)

mg/kg

% BS EN 14582:2007, A#kT R
Mg o408 . / With
reference to BS EN 14582:2007.
Analysis was performed by IC

Inethod for Iodine content.

50

T BB T F A / Phthalates

AR FE—TH / DBP (Dibutyl
phthalate) (CAS No.: 000084-74-2)

%

AR L FEN 14372: 2004, R A
BB AR TR MR 2. / With
reference to EN 14372: 2004.
Analysis was performed by

GC/MS.

0.003

Unless otherW|se stated the results shown in this test report refer onlyto the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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ERRE LRI ARR A OO 0 0 RO A
CHIA FAR INDUSTRIAL FACTORY CO., LTD.
& 36T K& #4833%,
NO. 83, TAIYUAN RD., TAIPEI, TAIWAN
AR 7 7 TERM| 4R Resute) | R
(Test Items) (Unit) {(Method) Rl Fﬁﬁ_
(MDL) NO.1 NO.2 |(Limit)
AR —_WER TES X FE; / BBP (Benzyl % | ARBFKLFEN 14372: 2004, RA 0.003 n.d. --- -
butyl phthalate) (CAS No.: 000085-68- MR E R B2, / With
7) reference to EN 14372: 2004.
Analysis was performed by
GC/MS.
ME_FEE— (2-CLATHK)E / DEHP % | KRB LFEN 14372: 2004, REA 0.003 n.d. --- -
(Di- (2-ethylhexyl) phthalate) (CAS AR MR VH SRR 2. / With
No.: 000117-81-7) reference to EN 14372: 2004.
Analysis was performed by
GC/MS.
AR —WER —JEFES / DNOP (Di-n-octyl % | AR SLEEN 14372: 2004, AR, 0.003 n.d. --- -
phthalate) (CAS No.: 000117-84-0) MR R BN, / With
reference to EN 14372: 2004.
Analysis was performed by
GC/MS.
XKW — R8s / DINP (Di- % AR FEN 14372: 2004, LA, 0.01 n.d. --- -
isononyl phthalate) (CAS No.: 028553- MR E BN, / With
12-0) reference to EN 14372: 2004.
Analysis was performed by
GC/MS.
AR =W ER — & &8 / DIDP (Di- % | RS AEN 14372: 2004, AR 0.01 n.d. --- -
isodecyl phthalate) (CAS No.: 026761- AR /H AR 2. / With
40-0) reference to EN 14372: 2004.
Analysis was performed by
GC/MS.
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CHIA FAR INDUSTRIAL FACTORY CO., LTD.
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A (No.)

: CE/2009/10355A H £ (Date)

2009/01/10

E%’((Page) : 7 of 19

77 AR A

& FE (Result)

=M

e e T A ft
(Test Items) (Unit) (Method) omLy | 8.1 | w02 |(Limit)

% &% RK4H / Sum of PBBs - n.d. — 1000
— & ¥ 3K / Monobromobiphenyl 5 n.d. --- -
Z %% X / Dibromobiphenyl 5 n.d. —o -
Z%WK / Tribromobiphenyl 5 n.d. -—- -
VIR K / Tetrabromobiphenyl 5 n.d. --- -
LRWEHK / Pentabromobiphenyl 5 n.d. -—- -
WK / Hexabromobiphenyl 5 n.d. - -
R / Heptabromobiphenyl 5 n.d. --- -
ANRBEI / Octabromobiphenyl 5 n.d. -—- -
BB 3K / Nonabromobiphenyl %2 1EC 62321: 2008% %, A8 5 n.d. --- -
+AHK / Decabromobiphenyl J& AR E SRR . / With 5 n.d. _— -

% W KBk 48 / Sum of PBDEs P88 |, ference to IEC 62321: 2008 - n.d. --- 1000
— AW RBEE / Monobromodiphenyl ether and performed by GC/MS. 5 n.d. -—- -
Z %W XBk / Dibromodiphenyl ether 5 n.d. --- -
ZR I Z\M / Tribromodiphenyl ether 5 n.d. - -
V9 RME KB / Tetrabromodiphenyl ether 5 n.d. --- -
ﬁ%%ﬁ%ﬁi / Pentabromodiphenyl ether 5 n.d. -—- -
SSB M KBE / Hexabromodiphenyl ether 5 n.d. - -
LR KBt / Heptabromodiphenyl ether 5 n.d. --- -
NRBEJREE / Octabromodiphenyl ether 5 n.d. --- -
L5t 3B% / Nonabromodiphenyl ether 5 n.d. - -
+ LW KBk / Decabromodiphenyl ether 5 n.d. - -

Unless otherW|se stated the results shown in this test report refer onlyto the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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iz (Note) :
1. mg/kg = ppm; 0.1wt% = 1000ppm
. n.d. = Not Detected (ki)
. MDL = Method Detection Limit (ZF 7:48R4%RAE)
"-" = Not Regulated (R A8AE)
"---" = Not Conducted (7'}'(‘}?]’%5])
= Qualitative analysis (No Unit) A;Ei’\iﬁ(‘_iﬁf’)

. Negative = Undetectable @gﬁi(ﬂiﬂﬁﬁ'iq); Positive = Detectable [ EBA&RF])
EEANEEPE IS > BIMER IR E S5ppm (The MDL is 5ppm for the single compound of CP)
. Spot-test:

Negative = Absence of Cr(VI) coating / surface layer (45/& P88 15|51 4%),

Positive = Presence of Cr(VI) coating / surface layer (45/& P14 851844

The tested sample should be further verified by boiling-water-extraction method if the

W 00 N\ 3 Uk W DN

spot test result cannot be confirmed.
E A RN, BEARS T dboiling-water-extraction] 3y ik —F ER
Boiling-water-extraction:
Negative = Absence of Cr(VI) coating / surface layer (45 P48 15|51 4%),
Positive = Presence of Cr(VI) coating / surface layer (45 P14:8] 851844
the detected concentration in boiling-water-extraction solution is equal or
greater than 0.02 mg/kg with 50 en’ sample surface area.
€Zﬁ§ﬁ§ﬁ§§{§§0.02 mg/kg with 50 em’ (sample surface area)
10. # = Positive indicates the presence of Cr(VI) on the tested areas and result be regarded
as not comply with RoHS requirement. (Positive 7~ BIRZ S LT SRoHSE L)
Negative indicates the absence of Cr(VI) on the tested areas and result be regarded
as comply with RoHS requirement. (Negative 7] 3 &R 2 <18 4454 S RoHSE LK)

PFOS % # & A (Reference Information) : 3E4 2006/122/EC (Directive 2006/122/EC)
(1) ZWH AT EAT 5 L34k R AR E B E RS T2 REFARIKA0.005%.

(May not be placed on the market or used as a substance or constituent of preparations in a

concentration equal to or higher than 0.005 % by mass.)

(2) FHWE AT EAT Y LAF R X B & XL R5 T4 L8N LA PFOSIE 5 R LR tm i E3H 5
PROSE & RE FARKMN0.1%, RGBRIIERAEDY , o RPFSAEA EWH T2 FHR KA 1ug/n”.
(May not be placed on the market in semi-finished products or articles, or parts thereof, if the
concentration of PFOS is equal to or higher than 0.1 % by mass calculated with reference to the

mass of structurally or microstructurally distinct parts that contain PFOS or, for textiles or other

coated materials, if the amount of PFOS is equal to or higher than lug/m2 of the coated material.)

Unless otherW|se stated the results shown in this test report refer onlyto the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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1) HRBRATYRAZE 250 > R TEDEME - (SIELRKF %K) /These samples were

dissolved totally by pre-condltlomng method according to below flow chart. (Cr test method excluded )
2) AFAAHF : HA8ME / Name of the person who made measurement: Climbgreat Yang
3) M A EFEA Sk [/ Name of the person in charge of measurement: Troy Chang

W4~ B #ES / Cutting ~ Preparation

v

At SHEE / Sample Measurement
4% Pb ~ 45 Cd % Hg Ags
\ 4 \ 4 v
RIBT BlAR S 69 H A 308 RO BRIEAT AR/ BB/ SRR RO BRI AL / Aol &k [ Add
1t(de F & P7<) / Acid digestion by suitable Microwave digestion with appropriate amount of
acid depended on different sample HNO3/HCI/HF digestion reagent
material (as below table) l
v Y
——{ #% / Filtration F_ o B E B AT
il b33 / Heat to
— A A appropriate
A 4 | #in /Residue | temperature to extract
| s /Solution | ! I
1) WtEekk /
2) B AP B |
7 ) BEGH Cool, filter digestate
HCI to dissolve
o h A through filter
| ARBSTHRTFRACHM /ICP-AES I
%A E / Sample Material HAuER A2 48 / Digestion Acid o nAE BB, | Add
48, 48, 42, 178/ Ik, AER, BER, AAER, ALK/ diphenylcarbazide for
Steel, copper, aluminum, solder Aqua regia, HNO3, HCI, HF, H.O» color development
%3 / Glass BB, A A8 / HNOy/HF
A, 4, e BE XK /Aquaregia A 4
Gold, platinum, palladium, ceramic VAR I - T B Sk ok sk
4% / Silver ## [ HNOg {g‘ > B BRI
#J§ / Plastic BER, AR, AHER, BER / 540 nm ey B /
H2SO4, H2O2, HNO3, HCI measure the
# 4, / Others Fo NALATER B8 IR IR | absorbance at 540 nm
Any acid to total digestion by UV-VIS

Unless otherwise stated the results shown in this test report refer onlyto the sample(s) tested. Thls test report cannot be reproduced, except in full, without prior written permission of the Company.
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1) #R’fé:yx(_f“é']/ﬁﬁi(ﬁ%’f* ’ ﬁc%&%é\%ﬁﬁ? o / These samples were dissolved totally
by pre-conditioning method according to below flow chart.

2) AEAE : AAME / Name of the person who made measurement: Climbgreat Yang

3) A ARA:GREAE / Name of the person in charge of measurement: Troy Chang

A E ey H4{LAFEE (Flow Chart of Digestion for elements analysis)

W HMHEES / Cutting / Preparation

v

5ﬁ’]§é§#§§:§% / Sample Measurement

v

”fﬁ’fé:;f:F‘—']*ir%é’]ﬁﬁg!ﬁyllﬁéﬁﬁ@{ilﬁﬁ‘/ﬁ]’/fb('ﬁDT?ﬁfﬁﬁf) / Acid digestion by

suitable acid depended on different sample material (as below table)

v

W% / Filtration

A 4
v . .
%75 / Residue
7% / Solution ¢

1) #IE&k7k / Alkali Fusion
* 2) BEEIREE / HCl to dissolve

BJRIEA TR T B4 03 / ICP-AES

46 4R, 42 J348% / Steel, copper, aluminum, solder | FE7K,#Bi, BEk, & A, FAK /
Aqua regia, HNOs, HCl, HF, H:0
I / Glass B, BUABR / HNOs/HF
4, 44,48 & / Gold, platinum, palladium, ceramic F /K / Aqua regia
4 / Silver FHEE / HNOs
#IE / Plastic BREE B RK, MR, B RS / HS0, HO., HNO, HCI
H A / Others T NAEFTER 2 FAVEHAE / Any acid to total digestion

Unless otherwise stated the results shown in this test report refer onlyto the sample(s) tested ThlS test report cannot be reproduced, except in full, without prior written permission of the Company.
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2 ABX 2 4B X8 5742 H / PBB/PBDE analytical FLOW CHART
1) MAAEB : HF5# / Name of the person who made measurement: Roman Wong
2) @E B FA: #I%E / Name of the person in charge of measurement: Shinjyh Chen
#1813 A2/ [ First testing processs ——»
BIFM RS / Optional SCreen process --eeee....

#E3AZ A [ Confirmation process — - — &

Sample/ # &
v

Sample pretreatment / #x & 77 & 52

Screen analysis / #1 & o947

¥

Sample extraction #% 5% 3 5/
Soxhlet method % X 2 Bk

v

Concentrate/Dilute Extracted solution
FEBUR R R IARFE

T
v

Filter / 3k B

v

Analysis by GC/MS /
RARR AT H R ST

v

Issue Report i1 %

Unless otherwise stated the results shown in this test report refer onlyto the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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& EFoHAEE / Analytical flow chart of halogen content

1) #RAAE : B2ty / Name of the person who made measurement: Alan Chen
2) @F B FA A& / Name of the person in charge of measurement: Troy Chang

Hsh AT R IZ 4tk /
Sample pretreatment/separation

!

FE B SHEANR BT/
Weighting and putting sample in cell

!

I TR ROl
Oxygen Bomb Combustion / Absorption

HREEZE UM /
Dilution to fixed volume

!

BETF R ATERHT [
Analysis was performed by IC

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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WARE-ANMAEE /
TBBP-A analytical flow chart

1) ®HAE : #473% / Name of the person who made measurement: Amanda Fu
2) #FEAFA: B#I% / Name of the person in charge of measurement: Shinjyh Chen

oA RZ /
Sample pretreatment

!

% RFEREFER
(%% 3 US EPA 3540) /
Sample extraction by Soxhlet extraction
(Reference method US EPA 3540)

!

AT EACRIE, IR IR A
(%% # DIN 53313) /
Derived by acetic acid

Concentrate/Dilute Extracted solution

(Reference method DIN 53313)

!

ARARRATH BB AT |
Analysis was performed by GC/MS

!

#3% / Data

Unless otherwise stated the results shown in this test report refer onlyto the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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TREA 24 A2 B / Analytical flow chart of phthalate content

1) #RAAE : %88 / Name of the person who made measurement: Andy Shu
2) AlEBAaEFEA: Fﬁ%ﬁ%’ / Name of the person in charge of measurement: Shinjyh Chen

*ﬂcnu H'J )ﬁ%ﬁl/ ki x /
Sample pretreatment/separation

!

Hodh B A & X FERUE
(%% 7 # US EPA 3540C)
Sample extraction by soxhlet method

(Reference method US EPA 3540C)

!

HEBUR R YEIRRE |
Concentrate/Dilute Extracted solution

!

RABR AT H B R /
Analysis was performed by GC/MS

'

#¥ / Data
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ERFREE)SRAFIRARLSITALER/
Analytical flow chart of PFOA/PFOS content

1) BEAE : A% /Name of the person who made measurement: Carrie Liu
2) #F A FA :BI#I%E / Name of the person in charge of measurement: Shinjyh Chen

Hoa Al RIZ /
Sample pretreatment

l

% RFEREER
(%% 77 # US EPA 3540C)
Sample extraction by Soxhlet extraction
(Reference method US EPA 3540C)

l

HEBURAGFEI R |
Concentrate/Dilute Extracted solution

\4

VA RAB R AT H SRR AT FEBUR ]
Analysis was performed by LC/MS

\ 4

#3 / Data
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1)
2)
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A (No.)

TAIWAN

: CE/2009/10355A H £ (Date)

B %% %(Reference method): US EPA 8270D, US EPA 3540
) 3X 74 B (Test Items): PCBs, PCNs, PCTs, Mirex, CP, MCCP / %

RIBRE, Lo, Paaite i

2009/01/10

s AT IR
Sample pretreatment

;

ﬁ%«'}\ 'J—f—ﬂl
Sample extraction by organic solvent

A

PR R R IR
Concentrate/Dilute the extracted solution

v

VA RAR G AT H SRR AT
Analysis was performed by GC/MS

;

#3% | Data

H # (Page) : 16 of 19

4 f.ra% & o4 ##& /Chlorinated Flame retardant analytical flow chart

MEAER - B35 / Name of the person who made measurement: Max Liu
A FA % / Name of the person in charge of measurement: Shinjyh Chen

Ak, 3

oy
Ji
F

5]
rr

E’ "7

ﬂh

Unless otherwise stated the results shown in this test report refer onlyto the sample(s) tested. ThlS test report cannot be reproduced, except in full, without prior written permission of the Company.
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REATHWHARZAMALR /

Analysis flow chart for determination of PVC in material

1) RFEAE : Myt / Name of the person who made measurement: Eva Chao
2) #H A FA: B#I% / Name of the person in charge of measurement: Shinjyh Chen

H# AT 2 / Sample pre-treatment

!

¥ &, 4 / Flame test

!

49 SBEE A7 / Sample analyzed by FTIR

!

#EAC-Clikk # /
Check wave-number of C-Cl bonding

}

#3E / Data
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Xt =kt AEE /

Analytical flow chart of benzotriazole content

1) BEHAE : K% /Name of the person who made measurement: Carrie Liu
2) #F A FA : BI#I%E / Name of the person in charge of measurement: Shinjyh Chen

Heon AT RS2
Sample pretreatment

A 4
Heab A & R FE B FE R
(%% 7 % US EPA 3540C)
Sample extraction by soxhlet method
(Reference method US EPA 3540C)

v

HEBIRAFELR Y
Concentrate/Dilute Extracted solution

A\ 4

ARARRE M H SRR T 3 Uk
Analysis was performed by GC/MS

#3% | Data
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Test Report

AT E LR A RS
CHIA FAR INDUSTRIAL FACTORY CO., LTD.

&b KR 835
NO. 83, TAIYUAN RD., TAIPEI, TAIWAN

82X 2842 (PART NAME) NO.2

3] 2K 2842 (PART NAME) NO.1 (:j

E

*x IR LB (End of Report) **

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested ThIS test report cannot be reproduced, except in full, without prior written permission of the Company.
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Test Report

WREHIERNARR S 000000 O O
SOLNET METAL INDUSTRY CO., LTD.

& L BR AT AR T AL AR B 8345957,
9, LANE 83, HWA CHENG RD., HSIN CHUANG, TAIPEI HSIEN, TAIWAN.

$5#5(No.) : CE/2008/32645 H Hj(Date) : 2008/03/17 H#(Page) : 1 of 8

UTRERSFOErP A, LhEPERLEEEP AT (The following samples was/were submitted and
identified by/on behalf of the client as) :

# 5% % 4% (Sample Description) : #@4r424) (LEAD-FREE SOLDER)

AP (Style/Item No.) : M708(E) *i#i Bl £ R A0(Sn97/3Ag) 4525 £ 5 A &

38 (Lot) :  M708E LOT:HB156, M708 LOT:HC158, M708 WIRE LOT:HC158
Yot B 1 (Sample Receiving Date) : 2008/03/07

)3 2 P (Testing Period) : 2008/03/07 TO 2008/03/17

M & R (Test Results) : #H A TF—H& (Please refer to next pages).

Signed for and on behalf of
SGS TAIWAN LTD.
Chemical Laboratory — Taipei

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and
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Test Report

HREHTERNA R A
SOLNET METAL INDUSTRY CO., LTD.
& L BR AT AR T AL AR B 8345957,

A5 (No. )

: CE/2008/32645

B #j (Date)

9, LANE 83, HWA CHENG RD., HSIN CHUANG, TAIPEI HSIEN, TAIWAN.

B EE K (Test Results)

83X 2R 12 (PART NAME) NO.1

486 4 B# (SILVER COLORED METAL BAR)

: 2008/03/17

B # (Page)

: 2 of 8

RFXER
(Test Items)

1z
(Unit)

RAF &
{(Method)

F EAR R
5 [RAE
(MDL)

X
(Result)

NO.1

4% / Cadmium (Cd)

mg/kg

% 1EC 62321/2nd CDV
(111/95/COV) F %, A RBEHEE
PR T AR (ICP-AES) iR
434 % . / With reference to IEC
62321/2nd CDV (111/95/CDV).
Determination of Cadmium by
ICP-AES.

2

n.d.

4% / Lead (Pb)

mg/kg

% 1EC 62321/2nd CDV
(111/95/COV) F %, A RBEHEE
PR T RELER (ICP-AES) iR
4845 . / With reference to IEC
62321/2nd CDV (111/95/CDV).
Determination of Lead by ICP-
AES.

242

R / Mercury (Hg)

mg/kg

% 1EC 62321/2nd CDV
(111/95/COV) F %, AR @EHEE
R TG LR (ICP-AES) AR
Ra%. / With reference to IEC
62321/2nd CDV (111/95/CDV).
Determination of Mercury by
ICP-AES.

A 4% / Hexavalent Chromium Cr(VI)
by Spot test / boiling water

extraction

* %k

St BMH 2k, FHIEC
62321/2nd CDV (111/95/CDV) 7 7%
#rial, B Spot test /
Colorimetrick EMRSELLE.
/ With reference to IEC
62321/2nd CDV (111/95/CDV).
Determination of Hexavalent
Chromium for metallic samples
by Spot test / Colorimetric
Method. (See Note 5)

0.02mg/kg

with 50 em’

surface

area

Negative
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Test Report

HREHTERNA R A
SOLNET METAL INDUSTRY CO., LTD.
& L BR AT AR T AL AR B 8345957,

A5 (No. )

: CE/2008/32645 H #7(Date) : 2008/03/17

9, LANE 83, HWA CHENG RD., HSIN CHUANG, TAIPEI HSIEN, TAIWAN.

E%{(Page) : 3 of 8

(Test Items) (Unit) (Method) (MDL) o1

% AW XEHe / Sum of PBBs _ 4.
— B 2X / Monobromobiphenyl 5 n.d.
%MK / Dibromobiphenyl 5 n.d.
ZRWEI / Tribromobiphenyl 5 n.d.
VIR IR / Tetrabromobiphenyl 5 n.d.
LW / Pentabromobiphenyl 5 n.d.
SR BE R / Hexabromobiphenyl 5 n.d.
%Wt / Heptabromobiphenyl 5 n.d.
ANRBER / Octabromobiphenyl 5 n.d.
LB 2R / Nonabromobiphenyl 4 #TBC 62321/2nd CDV 5 n.d.
ﬂ‘ﬂ%%ﬁﬁi / Decabromobiphenyl (111/95/CDV) % 7=, Kxﬁi#ﬁﬁ§$ﬁ¢%/ 5 n.d.
PAMER LI (—2AR) / Sun of o Rkin 5 0 R A0 § 0 Rt - .d.
PBDEs (Mono to Nona) (Note 4) ng/kg |4%. / With reference to IEC
— AW Bk / Monobromobiphenyl ether 62321/2nd CDV (111/95/CDV). 5 n.d.
IR OREE / Dibromobiphenyl ether Determination of PBB and PBDE 5 n.d.
ZiBWE KBt / Tribromobiphenyl ether by GC/MS. 5 nd.
vy LB KBk / Tetrabromobiphenyl ether 5 n.d.
55Ut 3Bt / Pentabromobiphenyl ether 5 n.d.
SR KBk / Hexabromobiphenyl ether 5 n.d.
A5t 3Bt / Heptabromobiphenyl ether 5 n.d.
NGB REE / Octabromobiphenyl ether 5 n.d.
i 3REk / Nonabromobiphenyl ether 5 n.d.
185 K&k / Decabromobiphenyl ether 5 n.d.
% AW LI (—Z+R) / Sum of - —
PBDEs (Mono to Deca)
% / Halogen ---  |%#BS EN 14582:2007, R&kF & --- n.d.

MERAMR, R, &, #EE. /

With reference to BS EN

14582:2007. Analysis was

performed by IC method for F ,

Cl , Br, I content.
B % () / Halogen-Fluorine (F) (CAS| mg/kg |%#BS EN 14582:2007, R#kF R 50 n.d.

No.: 007782-41-4)

RISV REE. / Vith
reference to BS EN 14582:2007.
Analysis was performed by IC

method for Fluorine content.
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Test Report
REBTERNA RR
SOLNET METAL INDUSTRY CO., LTD.

& L BR AT AR T AL AR B 8345957,
9, LANE 83, HWA CHENG RD., HSIN CHUANG, TAIPEI HSIEN, TAIWAN.

85 (No.) : CE/2008/32645 H#j(Date) : 2008/03/17

E%{(Page) : 4 of 8

(Test Items) (Unit) (Method) (MDL) o1

B % (£) / Halogen-Chlorine (CI) mg/kg |%#BS EN 14582:2007, wR&:F R 50 n.d.
(CAS No.: 007782-50-5) MBS ASLE. / With

reference to BS EN 14582:2007.

Analysis was performed by IC

method for Chlorine content.
B % (%) / Halogen-Bromine (Br) (CAS| mg/kg |[%#BS EN 14582:2007, R#F R 50 n.d.
No.: 007726-95-6) MBI RAE. / Vith

reference to BS EN 14582:2007.

Analysis was performed by IC

method for Bromine content.
B % (#) / Halogen-lodine (I) (CAS mg/kg |%#BS EN 14582:2007, wA&:F R 50 n.d.
No.: 007553-56-2) MBS HARSE. / With

reference to BS EN 14582:2007.

Analysis was performed by IC

method for lodine content.

3 (Note) :
1. mg/kg = ppm
2. n.d. = Not Detected (ﬂiﬁ%ﬁi)
3. MDL = Method Detection Limit (J 748 045 PRAR)
4

9+ A B Kk 2 4% Bl FR4]. (According to 2005/717/EC DecaBDE is exempt.)
5. Spot-test:

2

ARIE20055F10 B 138 BREB G 2 1%2005/717/EC » $53T2002/95/ECA K » @B G

Negative = Absence of Cr(VI) coating / surface layer (45 P18 75| X/E4%),
Positive = Presence of Cr(VI) coating / surface layer (45 P14:0 8|51 45);
The tested sample should be further verified by boiling-water-extraction method if the

spot test result cannot be confirmed.

EHON AR EERN, RFEAESE T Rboiling-water-extraction] 3 it — 4 5ER

Boiling-water-extraction:

Negative = Absence of Cr(VI) coating / surface layer (45 P18 1 5| </F4),
Positive = Presence of Cr(VI) coating / surface layer (45 P14 8|55 45);

the detected concentration in boiling-water-extraction solution is equal or

greater than 0.02 mg/kg with 50 sz sample surface area.
32%§2§ﬁ§§{;§0.02 mg/kg with 50 sz (sample surface area)
"-" = Not Regulated (R AAE)
"---" = Not Conducted (ﬁiﬁﬂ’ﬁ B)
#%= Qualitative analysis (No Unit) EMoH(EBAZ)

S FHE
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Test Report

HREHTERNA R A R O R
SOLNET METAL INDUSTRY CO., LTD.

& L BR AT AR T AL AR B 8345957,

9, LANE 83, HWA CHENG RD., HSIN CHUANG, TAIPEI HSIEN, TAIWAN.

$5#5(No.) : CE/2008/32645 H Hi(Date) : 2008/03/17 H#(Page) : 5 of 8

1) RIBATHRAZBZAEAE > RETELBEMH - (SEHMA G R ) [ These samples were

dissolved totally by pre-conditioning method according to below flow chart. (Cr®" test method excluded )
2) AR AFR :ik&E [ Name of the person who made measurement: Troy Chang
3) AR AaHFA: £k / Name of the person in charge of measurement: Chenyu Kung

| W4~ ##4s / Cutting - Preparation

v

W RS EFE / Sample Measurement
45 Pb ~ 45 Cd # Hg g4 Cr”
\ 4 v \ 4
RIET AR S 0 A R 8 F A BR AT 3 AR B A RBR A BOL AL w8 H ek /Add
1t(4e T & P73<) / Acid digestion by suitable Microwave digestion with appropriate amount of
acid depended on different sample HNO3/HCI/HF digestion reagent
material (as below table) ¢
v ¥ : —
| #7% |/ Filtration ’_ hodh B i i AT
| 163 B [ Heat to
— A A appropriate
v | 74 | Residue | temperature to extract
| s 1 Solution | i l
1) dtaakik /
Alkali Fusion DSBS
2) BEREA s
* Hol ’Eo dissolve Cool, flltgr digestate
through filter

| B AE AT R T4 L / ICP-AES

v

#&AH / Sample Material JH ik &4 48 / Digestion Acid o A BB 6, 1 Add
4R, 4R, 42, 1245/ Ik, AEER, BE, AR, FAK / diphenyl-carbazide for
Steel, copper, aluminum, solder Aqua regia, HNOs, HCI, HF, H20, color development
3% / Glass w8k, & A8, [ HNOs/HF
£, 4h, b AL Esk /Aquaregia v
Gold, platinum, palladium, ceramic VLI BN BT ROE h
4% / Silver & [/ HNO; f# o Bk SRR
# % / Plastic Bk, AR, Ak, BEg / 540 nm e RAHE /

H>SO4, H2O,, HNO3, HCI measure the
H 4 [ Others o NALAT B B AR | absorbance at 540 nm
Any acid to total digestion by UV-VIS
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Test Report

WREHIERNARR S 000000 O O
SOLNET METAL INDUSTRY CO., LTD.

& L BR AT AR T AL AR B 8345957,
9, LANE 83, HWA CHENG RD., HSIN CHUANG, TAIPEI HSIEN, TAIWAN.

$5%5(No.) : CE/2008/32645 H Hj(Date) : 2008/03/17 H#(Page) : 6 of 8

$aB XIS A ER S ALER / PBB/PBDE analytical FLOW CHART

#n k8 H 42/ | First testing process ——»
FIEM 5424 / Optional screen process  --sssss«--:-

#EAA2 K | Confirmation process = - = &

Sample / # &

v

Sample pretreatment
He o AT R A

LEREEEREEREREEE N EE RN BN RN NG RN ENEEE

=

Screen analysis 2
1 85 AT .
III!IIIIIIII.IIIIIIIII.III.III.II:

¥
Sample extraction #& .5 2 3/
Soxhlet method 4 X ZE ¥k

i
v

Concentrate/Dilute Extracted solution
FERUR R BRI AR

i
v

Filter
IR B IR

I
v

Analysis by GC/MS
RARR AT H AR AT

i
v

Issue Report iZ3Ti# %
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Test Report

HREBITERNARR S

SOLNET METAL INDUSTRY CO., LTD.
& L BR AT AR T AL AR B 8345957,

A5 (No. )

: CE/2008/32645 H #7(Date) : 2008/03/17

9, LANE 83, HWA CHENG RD., HSIN CHUANG, TAIPEI HSIEN, TAIWAN.

Henih BAMEHE /
Sample picture and report number

A

R AT R I/ 54k /
Sample pretreatment/separation

A4

FERAFRBRAR LA [
Weighting and putting sample in cell

A 4

TR /9B
Combustion/absorption

v

HEEZE MM /

Dilution to fixed volume

BETFRAT R AT/
Analysis was performed by IC

B # (Page)

& E oM A2 E / Analytical flow chart of halogen content

7 of 8
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35 (No.) : CE/2008/32645 HE #f(Date) : 2008/03/17 & #(Page) : 8 of 8

o ERR
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Test Re port No. : CE/2007/91193  Date : 2007/09/13 Page :10f 5
GUAN JER INTERNATIONAL., LTD. LT
NO. 1, FONG-SHIU SIX TH STREET, GUEI-SAN SIANG, TAC-YUAN SIEN,

TAIWAN

The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description : SONY G4000, G9000SY, G9000R, G9303S, G9900 SERIES

Sample Receiving Date : 2007/09/06

Testing Period : 2007/09/06 TO 2007/09/13

Test Requested : In accordance with the RoHS Directive 2002/95/EC, and its
amendment directives.

Test Method : With reference to IEC 62321, Ed.1 111/54/CDV

Procedures for the Determination of Levels of Regulated
Substances in Electrotechnical Products.
(1) Determination of Cadmium by ICP-AES.
(2) Determination of Lead by ICP-AES.
(3) Determination of Mercury by ICP-AES.
(4) Determination of Hexavalent Chromium for non-metallic
samples by UV/Vis Spectrometry.

(5) Determination of PBB and PBDE by GC/MS.

Test Result(s) : Please refer to next page(s).

Conclusion : Based on the performed tests on submitted samples, the test
results are compliant with the limits of RoHS Directive
2002/95/EC and its subsequent amendments.

Signed for and on behalf of
SGS TAIWAN LTD.
Chemical Laboratory — Taipei

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and
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Test Re port No. : CE/2007/91193  Date : 2007/09/13 Page :20of 5
GUAN JER INTERNATIONAL., LTD. LT
NO. 1, FONG-SHIU SIX TH STREET, GUEI-SAN SIANG, TAC-YUAN SIEN,

TAIWAN

Test results by chemical method (Unit: mg/kg)

Method Result RoHS

Test Item (s): (Refer to) No.1 MDL Limit
Cadmium (Cd) (1) n.d. 2 100
Lead (Pb) (2) n.d. 2 1000
Mercury (Hg) (3) n.d. 2 1000
Hexavalent Chromium Cr(VI) by alkaline (4) n.d. 2 1000
extraction
Sum of PBBs n.d. - 1000
Monobromobiphenyl n.d. 5 -
Dibromobiphenyl n.d. 5 -
Tribromobiphenyl n.d. 5 -
Tetrabromobiphenyl n.d. 5 -
Pentabromobiphenyl n.d. 5 -
Hexabromobiphenyl n.d. 5 -
Heptabromobiphenyl n.d. 5 -
Octabromobiphenyl n.d. 5 -
Nonabromobiphenyl n.d. 5 -
Decabromobiphenyl n.d. 5 -
Sum of PBDEs (Mono to Nona) (Note 4) (5) n.d. - 1000
Monobromobiphenyl ether n.d. 5 -
Dibromobiphenyl ether n.d. 5 -
Tribromobiphenyl ether n.d. 5 -
Tetrabromobiphenyl ether n.d. 5 -
Pentabromobiphenyl ether n.d. 5 -
Hexabromobiphenyl ether n.d. 5 -
Heptabromobiphenyl ether n.d. 5 -
Octabromobiphenyl ether n.d. 5 -
Nonabromobiphenyl ether n.d. 5 -
Decabromobiphenyl ether n.d. 5 -
Sum of PBDEs (Mono to Deca) n.d. - -

TEST PART DESCRIPTION:
NO.1 : TRANSPARENT TWIN ADHESIVE (EXCLUDING THE RELEASE PAPER)
Note : 1. mg/kg = ppm

2. n.d. = Not Detected

3. MDL = Method Detection Limit

4. According to 2005/717/EC DecaBDE is exempt.

5. "-" = Not Regulated
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Test Re port No. : CE/2007/91193  Date : 2007/09/13 Page :30of 5
GUAN JER INTERNATIONAL., LTD. LT
NO. 1, FONG-SHIU SIX TH STREET, GUEI-SAN SIANG, TAC-YUAN SIEN,

TAIWAN

1) These samples were dissolved totally by pre-conditioning method according to below flow chart.
( Cr6+ test method excluded)

2) Name of the person who made measurement: Troy Chang

3) Name of the person in charge of measurement: Chenyu Kung

‘ Cutting / Preparation ‘

Y
‘ Sample Measurement |

H cré*
Pb- Cd 9
Y Y A 4
depended on different sample
material (as below table) HNO3/HCI/HF digestion reagent
\ 4 y v
Filtration Heat to appropriate
v temperature to extract
¥ Residue v
Solution
Cool, filter digestate
v through filter
1) Alkali Fusion v
2) HCl to dissolve
y Add diphenyl-carbazide for
ICP-AES
color development
Sample Material Digestion Acid v
Steel, copper, aluminum, solder Aqua regia, HNO;, HCI, HF, H,0, measure the absorbance
Glass HNOs/HF at 540 nm by UV-VIS
Gold, platinum, palladium, ceramic | Aqua regia
Silver HNO3
Plastic H2S04, H202, HNOs, HCI
Others Any acid to total digestion
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Test Re port No. : CE/2007/91193  Date : 2007/09/13 Page :4of 5
GUAN JER INTERNATIONAL., LTD. LT
NO. 1, FONG-SHIU SIX TH STREET, GUEI-SAN SIANG, TAC-YUAN SIEN,

TAIWAN

PBB/PBDE analytical FLOW CHART

First testing process —»
Sample

|

Sample pretreatment

Optional screen process

Confirmation process

|
|
v

]

[ ]

u -
= Screen analysis
[ ]

IIIIIIIIIIIIIIIIIIIIIIIII

v

Sample extraction/
Soxhlet method

I
v

Concentrate/Dilute
Extracted solution

Analysis by GC/MS
[
v

Issue Report
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GUAN JER INTERNATIONAL., LTD. | 0O
NO. 1, FONG-SHIU SIX TH STREET, GUEI-SAN SIANG, TAC-YUAN SIEN,

TAIWAN

** End of Report **
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LR TR ]

h 3SR E ) SN
(HENG LOONG CORP.

GLMEBTREB—-RIR
NO. 1, MIN-SHENG RD., SEC. 1, PANCHIAO CITY. TAIPEl HSIEN, TAIWAN

TNt hE A, b P 2R i8S il T (The following samples was/were submitted and
identified by/on behalf of the client as) @

Hoa £ (Sample Description) : @RI (LINER BOARD)
HEYMR(Style/lten No.) : JEMFE (COLOR: €A)

H 88 (Sanple Receiving Date) 2008/ 063/07

WM (Testing Period) : 2008/03/07 TO 2008/03/18

MR (Test Results) : R TF—N (Please refer to next pages).

84 (Conclusion) : MEEAMBRAOES, BB 0 K- AMB- FRANELS AWM

MR R A RHS(2002/05/EC) R AM RS2 B E (Based on the

les, the test results of Cadmium,

ests on subm

performe
Lead, Mer

compliant with the limits of RoliS Directive 2002/95/EC and its

ry, Hexavalent Chromium Cr(VI), PBBs and PRDEs are

subsequent amendments).

Chenyu Kung / Ope Manager
Signed for and on behalf of
SGS TAIWAN LTD.

Chemical Laboratory — Taipei
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AN R E L LI BT

CHENG LOONG CORP.

GRBKRIBTRAB—LIE

NOL. 1, MIN-SHENG RD., SEC. 1, PANCHIAO CITY, TAIPEl HSIEN, TAIWAN

MM K (Test Results)

i 5 #0842 (PART NAME) NO.1 L/ 2% / BES (YELLOWISH BROWN / GRAY PAPER)
o n we o s ooy P O [

e i y Wnit) (Method) WA | (Result) ik

est [tems nit et ho (MDL) NO.1 {Lisit)

& / Cadmium (Cd) mglkg |HHUS EPA 3050 %, MARKL T 2 n.d. 100
AR TFHHABRBARKEE. / Vith
reference to US EPA Method 3052
for Cadmium Content. Analysis was
petformed by [CP-AES.

$8 / Lead (Pb) ng/kg |#HUS EPA 3052K ik, MAARSE 2 20 1000
ERTERALEREMNGTE. Vi
reference to US EPA Method 3052
for Lead Content. Analysis was
performed by ICP-AES.

& [ Mercury (Hg) ngikg |FAUS EPA 30520, MARESTE 3 n.d. L0040
REFHHERAENETE. / Vith
reference to US EPA Method 3052
for Mercury Content. Analysis was
performed by ICP-AES.

86 / Hexavalent Chromium Cr{VI) mgikg |MEEBHTZHSL, $4Us BEPA 2 n.d. 1000
3060AK 3, MUV-VIS (US EPA T1964)
WS e / Vith reference
to US EPA Method 3060A & T196A for

Hexavalent Chromium for non-

metallic samples. Analysis was
performed by UV-Vis Spectrometry.
AEfA / PCP (Pentachlorophenal) (CAS| mg/kg [RFUS EPA S041 ¥, B BEHT 1 n.d.
Mo, ¢ BOO0RT-BE-5) kM. / With reference to US
EPA 8041 method, analysis was
performed by GC/MS.

Wh#% (T#) / Fornaldehyde (CAS mg/kg |$HDIN 533159 ik . ob btk fn A ¥ 3 n.d. -
Na, i DO0D050-00-0) =B A MBS,  With
reference to DIN 53315, Asalysis
was performed by HPLC/DAD.
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EERGAMLE TR e
CHENG  LOONG CORP.
GLBMBTR IR0
NGO, 1, MIN-SHENG RD., SEC. 1, PANCHIAQ CITY, TAIPEI HSIEN, TAIWAN
MR A L X3 Wk #‘ﬂ:-ﬂ ll!::l) ::’
(Test Items) (Unit) (Method) (MmL) 3 (Linit)

KRS /P ws litke b KSR T LB R MR, / - Negative

Analysis was performed by FTIR and

FLAME Test.
WA (R} / Halogen-Chlorine (CI) meg/kg |$HBS EN 145822007, ST R 50 113
(CAS No.: 00TTR2Z-50-5) iR ¥, / YWith reference to BS

EN 14382:2007. Analysis was

performed by IC methed for

Chlorine content.
WA (%) / Halogen-Bromine (Br) (CAS| mg/kg |$4BS EN 14582:2007, wAl-FRHA 50 nod.
No.: 007726-95-6) SR EE. / VWith reference to HS

EN 14582:2007. Analysis was

performed by IC method for Bromine

content .
SRFM () rroa mg/kg |$AUS EPA 3540C : 1996 H 3k, Wik 1 n.d. »

LL IS g8 U By Bl e LS B

/ With reference to US EPA 3540C :

1996 method Ffor PFOA Content.

Analysis was performed by LC/MS.
FRFH® / PROS mg/kg |EHUS EPA 3540C : 1996 ik, ALk 1 o.d. =

aRER AR RFARSE. /

With reference to US EPA 3540C :

1996 method for PFOS Content.

Analysis was performed by LC/MS.
$AMEMF / Sum of PBEs - i 1600
=AM K / Monsbhromabiphenyl 3 n.d. X
—iAME / Dibromobiphenyl 5 n.d. =
ZRME / Tribromehiphenyl $HUS EPA 3540CH K, BRI 3 n.d. -
AWK / Tetrabromobiphenyl R EIYEEFTL SRR Y AR § 0.,
EAMYE / Pentabromobiphenyl mg'kg |#. / With reference to US EPA 5 mad.
FRME / Hexabromebiphenyl 3540C for PHB/PBDE Content. ] ol =
FAME / Heptabromobiphenyl Analysis was performed by GC/MS. 5 n.d.
ARBE / Octabromobipheny! 5 f.d. *
EME / Nonabromobiphenyl 5 n.d.
+RME / Decabromobiphenyl 5 nod.
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ERRGARE S W
CHENG LOONG CORP.

GRERISETR AN -8
M. 1, MIN-SHENG RD., SEC. 1, PANCHIAO CITY, TAIPEI MSIEN, TAIWAN

ME(No.) : CE/2008/32428 BM(Dare) » 2008/03/18 WHR(Page) : 4 of 19

Fakam | X kM

w7 8 i N
(Test Items) (Wait) (Method) f,:‘: “;;‘.‘:‘] (I::U
S$AMERBE (—E4R) / Sun of n.d. 1066

IPEDEs (Mono to Noma) (Note 4)

— AW ESM / Monobromobiphenyl ether 5 n.d -
=AM ¥EM / Dibromobiphenyl ether 5 n.d
Z8MES / Tribromobiphenyl ether 5 n.d =
AWM ESM / Tetrabromobiphenyl ether FEUS EPA 35400 7k . B EBHTIR 5 n.d =
ESWEM / Pentabromehiphenyl ether (RIS 2 e 5 AR 5 n.d. -
- - ‘kg | With f S EPA
{ « F Wi 2 5 EPY
AAMEM | exabranobighenyl sther | M0 ¢ Lt onrent 5 n.d. -
= 3 . for sntent .
't‘r*-'*u / Heptabremabiphenyl ether Analysis was performed by GC/MS. 3 n.d =
AR EM / Octabromobiphenyl ether 5 n.d -
AWM EM / Nonabromobiphenyl ether £ n.id =
A Es Decabromobiphenyl ether 5 n.d =

SAMEREAH (—E+R) / Sum of : n.d.
PBDEs (Mono to Deca)

LRAEHTWODCsE#H / CFC's gy = =

(Chlorofluorocarbons)

sreup | faEny| g s
“hloroflusrocarbon=-11 (CAS No.: ng/kg |$AUS EPA 502193k, ot R agH W 1 n.d.
OoB0TS-89-4) WR(CC/uS) M. / Tith reference

te US EPA 5021 method. Analysis

was performed by GC/MS,
iChlorofluerecarben-12 {CAS No.: mg/ kg ’—*‘t‘p EPA 50219 & . & l“'ﬁ' 1 nd. -
POONTE-T1-8) H(GC/ NS M. [ With reference

to US EPA 5021 method. Analysis

was performed by GC/MS.
iChlorofluorscarbon-113 (CAS No.: melkg |HAUS BPA 021 H k., wRREKT 1 n.d. -
BO00TA-13-1) RGOS MR, / With reference

to US EPA 5021 meihod. Analysis

was petrfermed by GC/MS.
ICh lorof luorecarbon-114 (CAS Ne. : meglkg |$AUS EPA 50219 %, iR EBHY 1 nad.
000076-14-2) W (GC/NS)HEM ./ With reference

to US EPA 5021 method. Analysis
was performed by GC/MS.

The: content of this PDF file is in accordance wih the original issued reports for reference only. This Tes Report cannol be reproduced. sxcept m ful,
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®a(No,) : CE/2008/32428 HM(Date) : 2008/03/18 W M(Page) : 5 of 19

FhkM| HE &M

MEwa 153 R & BEA | (Resule) | M
(Test Ttems) (Unit) (Method) (ML) 1 (Limit)
Chlorofluorecarbon-115 (CAS No.: ng'kp |$HUS BPA So21 ik, B WRWT 1 5ed.
0067 6-15-3) BR(CC/VS) M. / With reference

te US EPA 5021 method. Analysis
was performed by GC/MS.

[Group L11 o e & - -
Chiorefluorecarbon-13 (CAS No.: nglkg |BHUS EPA 502195k, s RN T 1 wd.
000075-72-9) W (co s M. / With reference

to US EPA 5021 methed. Analysis

was performed by GC/MS.
IChloref lusrocarbon-111 (CAS No.: sgikg |BEUS EPA 502173 . AR EAWT I n.d, =
000354-56-3) HI(CC/NS) M. / With reference

te US EPA 5021 methed. Analysis

was performed by GC/MS.
Chlorof luorocarbon-112 (CAS Ne.; mg/kg |FHUS EPA S0Z1H Gk, ARBENHT 1 nod. <
HOBDTE-12-0}) GRR(GC/MS) WM. / ¥ith reference

to US EPA 5021 methed. Analysis

was performed by GE/MS.
hlorofluerocarbon-211 (CAS Ne.: ng/kg |$HUS EPA S02iF ik, REMBHT 1 nad. -
135401-87-5) WHRAGC/ NS M. / With reference

to US EPA 5821 methed. Analysis

was performed by GC/MS.
IChlorofluorocarbon-212 (CAS Ne.: mg/kg |HEUS EPA 50219 & . ¥ in g R 1 n.d.
W T76564-99-3) R (GC/us)EM . [ With reference

to US EPA 502] method. Apalysis
was performed by GC/MS.

IChloreflusrecarbon=213 (CAS No.: mgikg |$HUS EPA S021% 3. A REAEHY 1 n.d,
N6E0285-54-3) A CC/ VS M. / Vith reference

to US EPA 5021 wethod. Analysis
was performed by GC/MS.
IChlorofluorocarbon-214 (CAS No.: mgikg |$HUS EPA 5021 ik, SELME T 1 n.d.
002268-46-4) s (CCNs) M. / With reference
te US EPA 5021 methed. Amalysis
was performed by GC/MS.

The cantent of this PDF e is in accordance with he onginal issusd reports for reference only, This Test Repor cannot be reproduced. ewxcent in full
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EMERBA MRS A e
GBI TRAB—AIK
NO. 1, MIN-SHENG RD.. SEC. 1., PANCHIAO CITY, TAIPE! HSIEN, TAIWAN
e ¥ MRF ik ":;‘.‘: u:_’;” ::'
(Test Items) (Unit) (Iloth“} (MDL) .1 (Limit)

Chlorof | vorocatbon-215 (CAS No.: ng/kg |$AUS EPA S021F &, R aBpiw 1 nod. -
0ODOTE-17-5) B CCNSI M. / With reference

te US EPA 5021 method. Analysis

was performed by GC/MS,
Chlorof luerecarbon-216 (CAS No.: ng/kg |$AUS BPA 5021k, ARBENT 1 nd.
001652-80-8) RGO NSHEM . / With reference

to US EPA 5021 methed. Analysis

was performed by GC/MS.,
[chloroflusrocarbon-217 (CAS No.: ngikg |$#Us EPA S021% 3k, B MENY 1 n.d. -
DO0422-86-6) WSRO SN, ¢ With reference

to US EPA 5021 wethod. Analysis

was performed by GC/MS.
B (Halons) il SoE o= = =
falon-1211 ng'kg |$EUS EPA 5021975, ARMBRHR i n.d. -
r(css Ne.: D00353-59-3) AR (GC/NS) M. / With reference

to US EPA 502] methed. Apalysis

was performed by GE/MS.
Halon-1301 eg/kg |$HUS EPA 5021 %k, LB MENY 1 n.d. -
(CAS No.: 000075-63-8) HWAGC/NS)®M . [ With reference

to US EPA 5021 methed, Amalysis

was performed by GC/MS.
a1 on- 2402 ng/'kg |HEUS EPA 5021F 5k, MRMEBHY 1 n.d. -
(CAS Ne.: 000124-73-2) WRGC/NS) M. / Vith reference

to US EPA 5021 method. Analysis

was performed by GC/MS.
S RAEHWODCs (HCFCs) TR 45 / o= T =
[HCPC's (Hydrogenated
chlorofluorocarbons)
Hydroehlorefluerecarbon-21 (CAS Ne.: mg /g |HAUS EPA 5021F 5k, MR ERHT 1 n.d.
00075-43-4) RGO/ NS) M. / With reference

to US EPA 5021 method. Analysis

was performed by GC/MS.
Mydrochlorof luerocarben-22 (CAS Weo.: mpikg |FHUS EPA 502143, L AMBET 1 nad. =
100075~ 45-6) HkiGC/ NS M. ¢ With reference

to US EPA 5021 methed. Analysis

was periormed by GC/MS.

af the Co
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Test Report
EERGAMEE W ERE AR
CHENG LOONG CORP.
GRMMISH R A8
NO, 1, MIN-SHENG RD., SEC. 1, PANCHIAO CITY, TAIPE] HSIEN, TAIWAN
muma e it o) e [
(Test Ttems) (Unit) (Method) BAS [eesis)] S
h (MDL) NO.1 (Limit)
Hydrechlorofluerecarbon-31 (CAS No.: ng'kg |$HUS EPA 50214 %, AREENT 1 n.d: -
000593-70-4) WK (CC/MS) M. / Vith reference
to US EPA 5021 method. Analysis
wias performed by GC/MS.
[Hydrochloraflusrocarbon-121 (CAS No.: | mgihg |$4US BPA 50219, AMARY 1 n.d.
Hoe354-14-3) R (CC/NS) #m . / With reference
te US EPA 5021 method. Analysis
was performed by GC/MS.
[ydrochloraf lusracarbon-122 (CAS No.: | mg/hg |$4US EPA 502145, i mBKY 1 n.d.
0O0354-21-2) WR(GC/NS) M. / With reference
to US EPA 5021 method. Analysis
was performed by GC/MS.
Hydrochlorof lusrocarbon-123 (CAS No.: | mg/kg |[$4US EPA 50219 %, i @ENT i n.d, -
O00306-83-2) WA (GCAS)E®. / With reference
ta US EPA 5021 method. Analysis
was performed by GC/MS.
Hydrochlorof luorocarbon-124 (CAS No.: | mg/kg |$-HUS EPA 50215, i mERY 1 n.d,
002837 -89-0) IR (GC/NS) B, / With reference
to US EPA 5021 nethed, Analysis
was performed by GC/NS.
Hydrechleref lusrocarben-131 (CAS Ne.: | sg/kg |$4US EPA 502193k, siRmApK Y i n.d.
000359-28-4) ARR(CC/NS) M. / With reference
te US EPA 50Z] method. Analysis
was performed by GC/MS.
Hydrochloref luerocarbon-132a (CAS mgiky |$FAHUS EPA 50214k, sl MR 1 nod. -
No .1 0004T1-43-2) Wk(GC/S) M. / With reference
to US EPA 5621 method, Analysis
was performed by GC/MS.
lydrochlorof luerocarbon-133a (CAS rg/ke |$#HUS EPA S021H 3k, AR MARKY 1 n.d.
No.: 0000T5-88-7) Wk (GCS) M. / Vith reference
to US FPA 5021 wmethed. Analysis
was performed by GC/NS.
Hydrochloraf luarocarbon-1416 (CAS ng/kg [HEUS EPA 5021% ik, wLA MR 1 n.d.
Mo.: DO1T17-00-6) W (GC s M. / Vith referesce
to US EPA 65021 method. Analysis
was performed by GC/MS.
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SRR f A T 8 LU TRl Y ]
CHENG  LOONG CORP.
GBI T R -k
NO. 1, MIN-SHENG RD., SEC. 1, PANCHIAD CITY, TAIPEI HSIEN, TAIWAN
LS R L 263 T & *;;“” (l::!) ::
(Test Items) (Unit) ('l;lhﬂl‘l} (MDL) NO. 1 (Limit)
iydrochlorof luorocarbon-221 (CAS No.: | mg/kg |$#US EPA 5021434, A REEHT 1 n.d. -
000422-26-4) R (GC/NS) M. / With reference
to US EPA 5021 wmethod. Analysis
was performed by GC/MS.
iydrechlorof luorocarbon-222 (CAS No.: | mg/kg |$#4US EPA S021% ik, v mBHT 1 n.d.
22-30-9) R (GC/NS) M. / With reference
to US EPA 5021 method. Analysis
was performed by GC/MS,
lHydrachlorof luerocarbos-223 nglkg |$HUS EPA 50214 5%, R MREKY 1 n.d.
WA (GC/MS) MM, / With reference
te US EPA 5021 method. Andlysis
was performed by GC/MS.
Hydrochloraf lusrocsrbon-224 ng kg |FHUS EPA 5021 %, LAMBKRY 1 n.d.
Ak (GC/NS) M, / With reference
to US EPA 502] method. Amalysis
was performed by GC/MS.
lydrochlorof luerocarbon-225ca (CAS mg/kg |#EUS EPA 502193, WL RWRHT 1 n.d. *
No.: 000422-56-0) A (GC/SIEM. / Vith reference
te US EPA 5021 method, Analysis
was performed by GC/MS.
fiydrochloref lusrocarbon-225¢b (CAS mgikg |FHUS EPA S0214 ik, R MEFN 1 mad.
No. 1 BOUS0T-55-1) SHHR(CC/MS) M. / With reference
to US EPA 502] method., Analysis
was performed by GC/MS.
Hydrochleref luorocarbon-226 (CAS No.: | mg/kg |HHUS EPA 5021 %3, A RWEHKY 1 n.d. =
NO0431-8T-8) WR(GC/NS) MM, / With reference
to. US EPA 5021 method. Analysis
was performed by GC/MS,
Hydrochloref luorocarbon-231 mg/kg || $HUS EPA 502195k, st R WMBKY 1 n.d.
WA (cC/vs) M. / With reference
te US EPA 5021 methed. Analysis
was performed by GC/MS,
Hydrochlorof luerocarbon-232 mg/kg |$HUS EPA 502143k, AR WMBHW 1 n.d.
R (GC/NS) M. / Vith reference
to US EPA 5021 metheod. Analysis
was performed by GC/MS.
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